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PARTS INVENTORY
the model h3033 was carefully packed when 
it left our warehouse. if you discover the cart 
is damaged after you have signed for delivery, 
please immediately call Customer Service at 
(570) 546-9663 for advice. 

save the containers and all packing materials for 
possible inspection by the carrier or its agent. 
Otherwise, filing a freight claim can be difficult.

When you are completely satisfied with the condi-
tion of your shipment, you should inventory the 
contents.

figure 1 - main Contents.
A. tires 20 x 2.125 ......................................... 2
b. Left Fence .................................................. 1
C. Front Fence ................................................ 1
D. Base ........................................................... 1
E. rear Fence ................................................. 1
f. Legs ............................................................ 2
g. right Fence ................................................ 1
H. handles ...................................................... 2
I. axle ............................................................ 1
J. Bolt Bag ...................................................... 1

—hex Bolts m8-1.25 x 35 .......................... 4
—hex Bolt sm8-1.25 x 25 .......................... 4
  —hex nuts m8-1.25 ................................. 14
  —straight slot screws m8-1.25 x 65 ......... 4
—Lock Washers 8mm .............................. 14
—Flat Washers 8mm ............................... 14
 —Cotter pins 4mm x 47mm ....................... 2
 —Flat Washers 20mm ............................... 2

figure 1. Box contents.
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Adult supervision is always required while 
this wagon is being used by children.

Children may climb into plastic bags and 
suffocate. Keep all plastic bags included in 
packaging out of the reach of children.
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the model h3033 heavy-duty nursery push 
Cart is great for chores around the yard. the 20" 
tires provide easy rolling and the fold down fence 
keeps lifting to a minimum.

When assembling the cart, tighten all nuts and 
bolts finger tight, then, when the entire cart is 
assembled, tighten all nuts and bolts firmly.

fENCES, HANDLES, AND LEgS

1.  Bolt the left and right fence sides to the 
inside of the base using the m8-1.25 x 35 
hex bolts, 8mm flat washers, lock washers, 
and hex nuts.

2.  place the rear fence studs through the inside 
of the rear end of the base.

3. place the end of the legs with one hole on 
the fence stud and fasten with hex nuts, 
8mm flat washers, and lock washers.

ASSEMbLY INSTRUCTIONS

4. Finish mounting the legs by bolting them to 
the frame with the m8-1.25 x 25 hex bolts, 
flat washer, lock washers and hex nuts.

5. Bolt the handles to the left and right fences 
with the straight slot screws, hex nuts, flat 
washers and lock washers.

6. install the front fence to the base with hinges 
to the outside. align the hinges and slide the 
hing pins through.

AXLE AND WHEELS

1.  turn the cart upside down and place the axle 
through the axle housing on the bottom of the 
base.

2. place a wheel and 20mm flat washer on 
each axle end.

3. insert and spread a cotter pin through each 
axle.

If you need additional help with this procedure, 
call our service department at: (570) 546-9663.



1 ph3033001 right FenCe

2 ph3033002 Base

3 ph3033003 Front FenCe

4 ph3033004 LeFt FenCe

5 ph3033005 aXLe

6 ph3033006 tires 20-2.125

7 ph3033007 handLes

8 ph3033008 Legs

9 ph3033009 rear FenCe

10 ps89m phLp hd sCr m8-1.25 X 65

12 pW13m FLat Washer 20mm

13 ph3033013 Cotter pin 4mm X 47mm

14 ph3033014 right spanner

15 pW01m FLat Washer 8mm

16 pLn04m LoCK nUt m8-1.25

17 ph3033017 hinge pin

18 ph3033018 LeFt spanner

19 pB20m heX BoLt m8-1.25 X 35

20 pB07m heX BoLt m8-1.25 X 25

21 pn03m heX nUt m8-1.25

22 pLW04m LoCK Washer 8mm
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H3033 Parts breakdown and List
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